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Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result |
M1 1 1.8502669 GHz 26.81 dém M1 1 1850192 GHz 24,75 dBm
T1 1 185007812 GHz 13.02 dBm Occ Bw 243.756243756 kHz T1 1 1.85007612 GHz 9.55 dBm Occ Bw 247.752247752 kHz
T2 1 185032188 GHz 12.69 dém T2 1 185032388 GHz 10.04 dBm
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M1 1 1.880014 GHz 27.11 dém M1 1 1,880006 GHz 24,17 dBm
T1 1 187987912 GHz 13.56 dBm Occ Bw 242.757242757 kHz T1 1 1.87987413 GHz 9.86 dBm Occ Bw 250.749250749 kHz
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Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result |
M1 1 1.909784 GHz 28.32 dém M1 1 1,909794 GHz 23.89 dém
T1 1 1.90967912 GHz 15.33 d8m Occ Bw 241.758241758 kHz T1 1 1.90967612 GHz 10.24 d8m Occ Bw 246.753246753 kHz
T2 1 1.90992088 GHz 13.70 dém T2 1 1.90992288 GHz 9.55 dBm
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M 1 825.521 MHz 18.13 dem ML 1 1.851531 GHz 18.36 dBm
T1 1 824.32208 MHz 9.51 d8m Occ Bw 4.155844156 MHz T1 1 1.8503121 GHz 9.14 d8m Occ Bw 4.165834166 MH2
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 835.531 MHz 18.80 dBm ML 1 1.880579 GHz 17.67 dem
T1 1 834.32208 MHz 9.66 d8m Occ Bw 4.155844156 MHz T1 1 1.8779221 GHz 9.22 dém Occ Bw 4.145854146 MHz
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M1 1 847.179 MHz 18.10 dBm [ 1.908219 GHz 17.42 dBm
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820.000 MHz 823.000 MHz 100.000 kHz 822.97752 MHz -48.43 dém -35.43 dB 848.500 MHz 849.000 MHz 10.000 kHz 848.80090 MHz 16.51 dBm -18.49 dB
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1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -20.33 dém -7.33 d8 1,010 GHz 1.011 GHz 3.000 kHz 1.91001 GHz -18.80 dBm -5.80 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85027 GHz 23,18 dBm -11.82 dB 1.911 GHz 1.015 GHz 1.000 MHz 1.91100 GHz -36.44 dBm -23.44 dB
~7 m— —
L JL J 4 ). L i J GIRRRNEED we

Date: 12.SEP.2018 21:28:58

Date: 12.SEP.2018 21:30:44

GSM1900 (E

DGE class 8)

Lowest Band Edge

Highest Band Edge

=3 Spectrum
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
(@1 Max @1 Max
Limit Gheck PAES | SPURIRWE CHYEKABS _ PABS
20 _line $PURIOUS ) INE_ABS PABS 20 dLi"P PURIOUS_)LINE_ABS PABS
Au( A
0 deém [ \ 0 \
-10 di -1p di
SPURIOUS_LINE_ABS_ ’ 1 \
20d8 h 2o d \
-30 d ‘ 0 di
-40 d8 -40 dB
IS RSty g \ [
50 d8 50 d ,,\
-60 dBm -60 dB L’
Start 1.845 GHz 2503 pts Stop 1.8505 GHz ||| Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -41.01 dém -28.01 db 1.909 GHz 1.910 GHz 10.000 KHz 1.90977 GHz 16.56 dbm ~18.44 db
1.849 GHz 1.850 GHz 3.000 kHz 1.84999 GHz -25.57 dém -12.57 d& 1.910 GHz 1.911 GHz 3.000 kHz 1.91001 GHz -29.34 dBm -16.34 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85018 GHz 17.99 dBm -17.01 d& 1,911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -41.49 dBm -28.49 dB
)i >
] VI w8 [ )it ) G o8
Date: 12.SEP.2018 22:48:02 Date: 12.SEP.2018 22:49:37
Sporton International (Kunshan) Inc. Page Number 1 A21 of A32

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : YHLBLUVIVOXL4

Report Issued Date : Sep. 28, 2018
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG883001A

WCDMA Band V (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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Ref Level 24.00 d&m

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 24.00 d&m
SGL Count 10/10

Offset 14.00 dB

Mode Auto Sweep

Date: 12.SEP 2018 21.07.22

Date: 12.SEP 2018 2220.08

SGL Count 10/10
(@1 1ax (@1 1ax
20 dbifpl Jhark I 20 dbifpl Jhark I
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10 10
od od
_LINE_ABS_ US_LINE_ABS_
-30 di -30 di
50 d 50 d
-60 d -60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 477.90355 M -38.71 dém -25.71 dB 30.000 MHz 820,000 MHz 1.000 MHz 375.64968 MHz -33.39 dém -20.39 dé
855,000 MHz 1.000 GHz 1.000 MHz 905.10870 MHz -36.71 dém -23.71 d8 855,000 MHz 1.000 GHz 1.000 MHz 945.76087 MHz -37.77 dém
1.000 GHz 3.000 GHz 1.000 MHz 2.07474 GHz -38.01 dém -25.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,21622 GHz -37.87 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.63080 GHz -33.06 dém -20.06 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -33.33 dém
7.000 GHz 5.000 GHz 1.000 MHz 7.86377 GHz 16 dém -21.16 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.05749 GHz -35.60 dém
w w

Middle Channel

Middle

Channel

Spectrum

Ref Level 24.00 d&m
SGL Count 10/10

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 24.00 d&m
SGL Count 10/10

Offset 14.00 dB

Mode Auto Sweep

Date: 12.8EP 2018 21:10:47

Date: 12.SEP. 2018 2223:57

(@1 1ax
20 dbifpl Jhark S 20 dbifpl Jhark S
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10
od od
_LINE_ABS_ US_LINE_ABS_
-30 di
50 d 50 d
60 d 60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequenc | PoweraAbs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 537.51354 MHz -37.38 dém -24.38 dB 30.000 MHz 820,000 MHz 1.000 MHz 334.98501 MHz -38.29 dém -25.29 dB
855,000 MHz 1.000 GHz 1.000 MHz 918.94928 MHz -36.32 dém -23.32 de 855,000 MHz 1.000 GHz 1.000 MHz 999.23913 MHz -37.31 dém -24.31 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,15598 GHz -37.59 dém -24.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,09649 GHz -37.21 dém
3.000 GHz 7.000 GHz2 1.000 MHz 6.53231 GHz -33.02 dem -20.02 d8 3.000 GHz 7.000 GHz2 1.000 MHz 6.59730 GHz -33.33 dem -20.33 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.43832 GHz 22 dem -22.22 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.01850 GHz -35.43 dém -22.43 dB
w w
Date: 12.SEP.2018 21:08:47 Date: 12.SEP 2018 222218
Spectrum L Spectrum 2
Ref Level 24.00 d8m Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 d8m Offset 14.00 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 1ax (@1 1ax
20 dbifpl Jhark S 20 dbifpl Jhark S
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10
0 0
_LINE_ABS_ _LINE_ABS_
-30 di
50 d
-60 d -60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 595.55472 MHz -38.57 dém -25.57 dB 30.000 MHz 820,000 MHz 1.000 MHz 373.28086 MHz -37.51 dém
855,000 MHz 1.000 GHz 1.000 MHz 916.34058 MHz -37.51 dém -24,51 d8 855,000 MHz 1.000 GHz 1.000 MHz 934.23913 MHz -37.50 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.69779 GHz -34.42 dém -21.42.d8 1.000 GHz 3.000 GHz 1.000 MHz 2,82790 GHz -37.91 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.67179 GHz -33.54 dém -20.54 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.81077 GHz -33.82 dém
7,000 GHz 9.000 GHz 1.000 MHz 7.64479 GHz -35.78 dém -22.78 dB 7,000 GHz 9.000 GHz 1.000 MHz 8.85489 GHz
¥ ¥
L 18 J L 18 J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG883001A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Offset 14.50 dB Mode Auto Sweep

Spectrum
Ref Level 24.50 dam

Offset 14.50 dB Mode Auto Sweep

Date: 12.SEP 2018 21:33:68

Ref Level 24.50 d8m
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10 d
LINE_ABS, | SPUR _LINE_ABS_
-20
30 d
I' u" "l 0 d
60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | __PowerAbs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz 870.81209 MHz -37.35 dém 30.000 MHz 1.000 GHz 1.000 MHz 434.53023 MHz -38.05 dém -25.05 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.63364 GHz -38.31 dBm 1.000 GHz 1.845 GHz 1.000 MHz 1.72655 GHz -37.42 dém -24,42 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.87978 GHz 1.915 GHz 3.000 GHz 1.000 MHz 2.86229 GHz -37.00 dBém
3.000 GHz 7.000 GHz 1,000 MHz 6.88076 GHz 3.000 GHz 7.000 GHz 1,000 MHz 6.63080 GHz -33.20 dBm
7.000 GHz 13.600 GHz 1.000 MHz 12.25817 GHz -35.84 dem 7.000 GHz 13.600 GHz 1.000 MHz 12.67112 GHz -35.27 dem 3
13.600 GHz 19.100 GHz 1.000 MHz 16.38339 GHz -32.50 dBm -19.50 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.85346 GHz -32.77 dm -19.77 d8
)i ! )i !
J L | J -

Date: 12.SEP 2018 2251:20

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

Date: 12.SEP 2018 21:35:58

SGL Count 10/10
@1 Max @1 Max
20 dbHL qheck PARS 20 dbHL qheck PARS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
od od
-10 d
_LINE_AE _LINE_AE
-0 d
-50
-60 d -60 d
704 704
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | Alimit | Rangelovw | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz 715.20490 MH: -36,92 dem -23.92 d8 30.000 MHz 1.000 MHz B807.79360 MHz -36.86 dBm -23.86 d8
1.000 GHz 1.845 Gl 1.000 MHz 1.80467 GH ~38.09 dBm -25.00 de 1.000 GHz 1.000 MHz 1.63280 GHz -38.15 dBm -25.15 d8
1.015 GHz 3.000 GHz 1,000 MHz 2.50903 GHz -36.27 dBm -23.27 d8 1.015 GHz 1,000 MHz 2.83897 GHz -37.27 dem 4.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87727 GHz -32,83 dbm 3.000 GHz 1.000 MHz 6.72378 GHz 93 dém
7.000 GHz 13.600 GHz 1.000 MHz 13.36878 GHz -35.54 dem 7.000 GHz 1.000 MHz 13.33060 GHz 7 dm
13.600 GHz 19.100 GHz 1.000 MHz 16.39871 GHz -30.90 dBm -17.90 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.44178 GHz
i i

Date: 12.SEP 2018 225246

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

Date: 12.SEP 2018 21:37.22

SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
_LINE_ABS_ _LINE_A|
a0d -20d
50 -50
-60 d 60 d
-70 d -70 di
Start 30,0 MHz 48006 pts Stop 19.1 GHz Start 30,0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelovw | RangeUp | RBW 1 | Powerabs | Alimit | Rangelovw | RangeUp | RBW 1 | PowerAbs | ALimit |
30.000 MHz 1.000 MHz -36.03 dem -23.03 d8 30.000 MHz 1.000 MHz 982.30635 MHz -36.20 dem -23.20 d8
1.000 GHz 1.000 MHz -37.25 dem -24,25 da 1.000 GHz 1.000 MHz 1.55172 GHz -38.38 dBm
1.015 GHz 1,000 MHz 2.70404 GHz -37.31 dem -24.31 d8 1.015 GHz 1,000 MHz 2.97959 GHz -36.32 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.76078 GHz -30.53 dem -17.53 d8 3.000 GHz 1.000 MHz 6.92026 GHz
7.000 GHz 13.600 GHz 1.000 MHz 13.37632 GHz -35.66 dém -22.66 dB 7.000 GHz 13.600 GHz 1.000 MHz 12.81065 GHz
13.600 GHz 19.100 GHz 1.000 MHz 16.42346 GHz -32.88 dBm -19.88 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.54524 GHz
i i

Date: 12 SEP 2018 225414
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Report No. : FG883001A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dam
SGL Count 10/10

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d8

Mode Auto Sweep

Date: 12.SEP 2018 23.24:37

Date: 12.SEP 2018 23.58.54

(@1 1ax (@1 Max
20 dbifpl Jhark 20 gbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PASS
10 10
od od
CINE 285 _LINE_ABS_
30d -30
50 d
60 d
-60 di
70 d
70 d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 1.000 GHz 1.000 MHz 944.98001 MHz -37.15 dBm -24.15 dB
30.000 MHz 820,000 MHz 1.000 MHz 818.61819 MHz -32.23 dém -19.23 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -34.38 dém -21.38 de
855,000 MHz 1.000 GHz 1.000 MHz 866.34058 MHz -36.85 dém -23.85 de. 1.915 GHz 3.000 GHz 1.000 MHz 2.75340 GHz -37.33 dém -24.33 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2,38570 GHz -38.05 dém -25,05 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.69141 GHz -32.97 dBm -19.97 de
3.000 GHz 7.000 GHz 1.000 MHz 6.10936 GHz -33.57 dém -20.57 de. 7.000 GHz 13.600 GHz | 1.000 MHz 13.36595 GHz -35.29 dém 22,20 dB.
7.000 GHz 9.000 GHz 1.000 MHz 7.94351 GHz -35.87 dém -22.87 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.41600 GHz -32.32 dém -19.32 dB
L ¢ J T oa L ¢ J

Middle

Channel

Middle

Channel

Spectrum

Spectrum

Date: 12.SEP 2018 23.27.07

Date: 13.SEP 2018 00.00.28

Ref Level 24.00 d8m  Offset 14.00 d& Mode Auto Sweep Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbifllqhack 20 dbifil qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
0 od
10 d -10d
=) NE_ABS, | SPUR _LINE_ABS_
s _LINE_ = -20
4ia -30
mw “ I “' " ' I I ' -50
50 d
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |__Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc | Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 575.50470 MHz -37.83 dBm -24.83 dB.
30.000 MHz 820,000 MHz 1.000 MHz 218.91304 MHz ~38.03 dém -25.03 & 1.000 GHz 1.845 GHz 1.000 MHz 1.67756 GHz -37.74 dém -24.74 dB
855.000 MHz 1.000 GHz 1.000 MHz 925.03623 MHz -37.28 deém -24.28 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.03006 GHz -37.38 dBm -24.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.86577 GHz -38.33 dm -25,33 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.35533 GHz -32,94 dBm -19.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.61880 GHz -33.43 dém -20.43 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.06773 GHz ~34.43 dem -21.43 dB.
7,000 GHz 9.000 GHz 1.000 MHz 7.98700 GHz -35.54 dm -22.54 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.37868 GHz -32.53 dém -19.53 dB
L ¢ J L ¢ J 4 L]

Highest Channel

Highest Channel

Spectrum

SGL Count 10/10

Ref Level 24.00 dam

Offset 14.00 dB

Mode Auto Sweep

(@1 Max
20 dbiPiJhack
Line _$PURIOUS_} INE_ABS, PABS
10d
0

LINE_ABS_

Spectrum

SGL Count 10/10

Ref Level 24.50 dam

Offset 14.50 d8

Mode Auto Sweep

20 dbHPiL qheck
Line _$PURIOUS_| INE_ABS,

10

od

LINE_ABS_

-50
S0 di
i
-60 di
-70 di
=70 di —
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts SlnE 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: Power Abs | ALimit |
Range Low | Range Up | REBW | Frequency Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz £13.12594 MHz -37.80 dBm -24.80 dB
30.000 MH2 820.000 MH2z 1.000 MHz 175.87956 MHz -38.26 dém -25.26 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.60831 GHz -38.06 dem -25.06 d&
855.000 MH2 1.000 GHz 1.000 MHz B856.63043 MHz -36.45 dBm -23.45 dB 1.915 GHz 3.000 GHz 1.000 MHz 1.91507 GHz -34.68 dBm -21.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.65117 GHz -37.86 dBm -24.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86777 GHz -33.12 dBm -20.12 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -33.12 dem -20.12 d8 7.000 GHz 13.600 GHz | 1.000 MHz 13.34050 GHz -36.04 dBm -23.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.89551 GHz -34.64 dBém -21.64 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.60062 GHz -32.74 deém -19.74 dB
L )i J [ )i J ) e
Date: 12.SEP.2018 23.28:33 Date: 13.SEP.2018 00.01:58
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WCDMA

Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 d&m
SGL Count 10/10

Offset 14.50 d8

Mode Auto Sweep

(@1 Max
Limit Gheck
20 dbife—HPURIOUS LINE ARS
104
0

10US_LINE_ABS_

60 d

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | __Powerabs | ALimit |

30.000 MHz 1.000 GHz 1.000 MHz 680.30235 MHz -32.75 dBm -19.75 dg

1.000 GHz 1.705 GHz 1.000 MHz 1.70482 GHz -30.71 dBm -17.71d8

1.760 GHz 3.000 GHz 1.000 MHz 2.92197 GHz -30.76 dBm -17.76 d&

3.000 GHz 7.000 GHz 1.000 MHz 6.16585 GHz 26,69 dBm -13.69 dB

7.000 GHz 13.600 GHz 1.000 MHz 10.59179 GHz | -27.63 dém -14.63 dB

13.600 GHz 18.000 GHz 1.000 MHz 15.57027 GHz -23.94 dém -10.94 dB

— —

( i J -
Spectrum oz
Ref Level 30.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10

@1 Max

Limit Gheck
20 dblfe—HPURIOUS | INE_ABS
10
0
10US_LINE_ABS_
-0
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | PoweraAbs |
30.000 MHz 1.000 GHz 1.000 MHz 733.62569 MHz -33.70 dBm
1.000 GHz 1.708 GHz 1.000 MHz 1.20014 GH2 -32.56 dBm
1.760 GHz 3.000 GHz 1.000 MH2 2.73863 GHz -30.79 dBm
3.000 GHz 7.000 GHz 1.000 MHz 5.37995 GH2 -27.38 dBm
7.000 GHz 13.600 GHz 1.000 MHz 8.53981 GHz | -28.13 dém
13.600 GHz 18.000 GHz 1.000 MHz 16.89678 GHz -24.11 dém -11.11 dB
g
¢ i J -

Highest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 14.50 d8

Mode 4uto Sweep

(01 Max
Limit fheck
20 dbife—fPLRIOUS } INF_ARS
10
[:}

5_ LINE_ABS,

50
[Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | PowerAbs |  alimit |
30.000 MHz 1.000 GHz 1.000 MHz 831.06197 MHz -32.76 dBm -19.76 d&
1.000 GHz 1.708 GHz 1.000 MHz 1.61091 GHz -32.68 dBm -19.68 d8
1,760 GHz 3,000 GHz 1.000 MHz 1.76054 GHz -26.02 dBm -13.02 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -27.66 dBm 14,66 d8
7.000 GHz | 13.600 GHz 1.000 MHz 10.84635 GHz -27.32 dBm -14.32 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.58880 GHz -23.57 dBm -10.57 d8
L JU J .-
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saronis. FCC RF Test Report

Report No. : FG883001A

Frequency Stability

Test Conditions Middle Channel G(SGNéBS;) (EDGGSI;\AfIzgs 8) 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0018 0.0008
40 Normal Voltage 0.0004 0.0010
30 Normal Voltage 0.0005 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0010 0.0024
0 Normal Voltage 0.0032 0.0000
110 Normal Voltage 0.0019 0.0008 PASS
-20 Normal Voltage 0.0026 0.0008
-30 Normal Voltage 0.0030 0.0000
20 Maximum Voltage 0.0022 0.0007
20 Normal Voltage 0.0036 0.0043
20 Battery End Point 0.0030 0.0033

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V
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saronis. FCC RF Test Report

Report No. : FG883001A

Test Conditions Middle Channel Gs(géfﬂc;o (E(D;CSBI\EA%:?QSOS 8) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015 0.0004
40 Normal Voltage 0.0002 0.0002
30 Normal Voltage 0.0008 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0002 0.0007
0 Normal Voltage 0.0012 0.0009
110 Normal Voltage 0.0006 0.0003 PASS
-20 Normal Voltage 0.0001 0.0005
-30 Normal Voltage 0.0002 0.0009
20 Maximum Voltage 0.0001 0.0003
20 Normal Voltage 0.0006 0.0018
20 Battery End Point 0.0012 0.0004
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; zl‘s':)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0038
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0017
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0011
20 Battery End Point 0.0024

Note: Normal

| Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4V
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Test Conditions Middle Channel (WREA%%SEECSS”) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0012
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0017
20 Battery End Point 0.0010

Note: Normal

| Voltage = 3.85V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4V
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Report No. : FG883001A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0024
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0011
20 Battery End Point 0.0017
Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

TX
Channel Fr(e&l:_'ezn)c y ( (IjEBRrE ) (Ic‘iiénn:[) I(_)l\r/r?lt[ Resz:\Z'iAng Pi.v(vse.:r T>(|§:Sb|e Argginnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -43.37 -13 -30.37 -53.34 -46.54 4.10 9.42 H
2509.2 -36.82 -13 -23.82 -50.32 -40.40 4.90 10.63 H
_ 3345.6 -54.46 -13 -41.46 -70.07 -59.38 5.55 12.62 H
Middle 1672.8 -50.03 -13 -37.03 -59.49 -53.20 4.10 9.42 \%
2509.2 -41.09 -13 -28.09 -54.42 -44.67 4.90 10.63 \%
3345.6 -57.72 -13 -44.72 -72.89 -62.64 5.55 12.62 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
TX
Channel [Freguency ERP || Limit | [l | poading | power | loss | ATienna fPoarizatior
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -43.38 -13 -30.38 -53.35 -46.63 4.00 9.40 H
2509.2 -38.88 -13 -25.88 -52.38 -42.45 4.88 10.60 H
) 3345.6 -57.47 -13 -44.47 -73.08 -62.40 5.52 12.60 H
Middle 1672.8 -50.82 -13 -37.82 -60.28 -54.07 4.00 9.40 \%
2509.2 -43.39 -13 -30.39 -56.72 -46.96 4.88 10.60 Vv
3345.6 -59.71 -13 -46.71 -74.88 -64.64 5.52 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

TX
Channel Fr(e&l:_'ezn)c y (5:;:?) (Ic‘iiénn:[) I(_)l\r/nelt[ Resz:\Z'iAng Pi.v(v;ér TXIc?sasble Argginnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -45.02 -13 -32.02 -62.97 -51.77 5.85 12.60 H
5640 -563.27 -13 -40.27 -74.46 -59.07 7.30 13.10 H
. 7520 -53.38 -13 -40.38 -78.57 -56.53 8.35 11.50 H
Middle 3760 -51.76 -13 -38.76 -68.94 -58.51 5.85 12.60 \Y
5640 -55.87 -13 -42.87 -76 -61.67 7.30 13.10 \%
7520 -52.20 -13 -39.20 -76.81 -556.35 8.35 11.50 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
TX
Channel Fr(elt\qﬂl:_'ezn)c y (5:;:?) (Iaiénn:[) S\r/r?lt[ ReSaZ'iAng P?)-v(v;e-)r Txlg:sasble Argginnna Pol?lr_:/z\z/a)tion
(dB) (dBm) (dBm) (dB) (dBi)
3760 -48.67 -13 -35.67 -66.62 -55.42 5.85 12.60 H
5640 -52.60 -13 -39.60 -73.79 -58.40 7.30 13.10 H
) 7520 -52.50 -13 -39.50 -77.69 -55.65 8.35 11.50 H
Middle 3760 -50.93 -13 -37.93 -68.11 -57.68 5.85 12.60 \Y
5640 -50.69 -13 -37.69 -70.82 -56.49 7.30 13.10 Vv
7520 -51.88 -13 -38.88 -76.49 -55.03 8.35 11.50 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

TX
Channel Fr(e&l:_'ezn)c y ( (I:iEBRrE ) (Ic‘iiénr:) I(_)l\r/nelt[ Resz:\Fc’i'iAng Pi.vc\lse.:r Txlgssble Argg?nna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -64.20 -13 -51.20 -74.17 -67.37 4.10 9.42 H
2509.2 -62.37 -13 -49.37 -75.87 -65.95 4.90 10.63 H
. 3345.6 -60.73 -13 -47.73 -76.34 -65.65 5.55 12.62 H
Middle 1672.8 -64.88 -13 -51.88 -74.34 -68.05 4.10 9.42 Vv
2509.2 -62.60 -13 -49.60 -75.93 -66.18 4.90 10.63 \
3345.6 -61.66 -13 -48.66 -76.83 -66.58 5.55 12.62 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
TX
Channel Fr(e&t:_'ezn)c y (5:;5) (Iaiénr:) S\r/r?lt[ Resaz'iAng P?)-v(\?ér Txlé:sasble Argg?nna POI?:_:/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -60.42 -13 -47.42 -76.13 -67.17 5.85 12.60 H
5197.8 -58.17 -13 -45.17 -79.74 -63.97 7.30 13.10 H
_ 6930.4 -55.85 -13 -42.85 -79.32 -59.00 8.35 11.50 H
Middle 3465.2 -61.14 -13 -48.14 -76.36 -67.89 5.85 12.60 \%
5197.8 -58.70 -13 -45.70 -79.2 -64.50 7.30 13.10 Vv
6930.4 -56.31 -13 -43.31 -79.4 -59.46 8.35 11.50 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
X
Channel [Freduency ERP || Limit | ol | poaiing | power | loss | ATienna fPoarizatior
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 | -59.01 -13 -46.01 | -74.72 -65.86 5.65 12.50 H
5197.8 -55.44 -13 -42.44 -77.01 -61.11 7.13 12.80 H
) 6930.4 -55.04 -13 -42.04 -78.51 -58.44 8.40 11.80 H
Middle 3465.2 -60.66 -13 -47.66 -75.88 -67.51 5.65 12.50 Vv
5197.8 -57.07 -13 -44.07 -77.57 -62.74 7.13 12.80 Vv
6930.4 -55.02 -13 -42.02 -78.11 -58.42 8.40 11.80 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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